



Tel: (941) 766-1584 Fax: (941) 249-4609

Formulary Medications Available at the VBA Pharmacy

The Virginia B. Andes Volunteer Pharmacy is the only pharmacy in Charlotte County dedicated to providing free pharmaceutical care to the residents of Charlotte County. The patients that we serve are carefully screened and include the homeless, people who have lost their jobs, and those with low income who are uninsured. Our mission is to improve access to medications and provide healthcare advocacy and educational services to this underserved population.

- This formulary lists our most prescribed medications.
- We will make every attempt to fill non-formulary medications or contact you regarding alternate options.
- Many of our brand name medications are obtained through manufacturer's Patient Assistance Program, (PAP). This program requires additional paperwork and time to obtain them.
- As availability of medications change frequently, we may substitute a therapeutically equivalent drug as agreed upon by the provider under a collaborative agreement.

* Medications highlighted in red on the next few pages are obtained through the Patient Assistance Program (PAP).

ANALGESICS / ANTIARTHRITICS
Acetaminophen
Aspirin
Celecoxib
Hydroxychloroquine
Ibuprofen
Ketorolac
Leflunomide
Meloxicam
Methotrexate
Methylprednisolone
Naproxen
Prednisone
ANALGESICS / ANTIARTHRITICS TOPICAL
Arnica roll-on
Capsaicin cream
Diclofenac 2% Gel
Lidocaine Patch, cream
Muscle rubs-menthol, salicylates
ANTIBIOTIC / ANTIVIRAL (ORAL)
Acyclovir
Amoxicillin
Amoxicillin / Clavulanate
Azithromycin
Cefdinir
Cephalexin
Ciprofloxacin
Clindamycin
Doxycycline
Famciclovir
Fluconazole
Linezolid
Metronidazole
Minocycline
Nitrofurantoin Mono / Macro (bid dosing)
Oseltamivir
Penicillin
Rifampin
Sulfasalazine
Sulfamethoxazole / Trimethoprim
Tetracycline
Valacyclovir
Xifaxan
ANTICONVULSANTS
Carbamazepine ER Tablets
Gabapentin
Lamotrigine
Levetiracetam
Oxcarbazepine

Phenytoin
Primidone
Topiramate
Valproic Acid
ANTIDEPRESSANTS / ANTIANXIETY
Amitriptyline
Bupropion
Buspirone
Citalopram
Desvenlafaxine
Doxepin
Duloxetine
Escitalopram
Fluoxetine
Fluvoxamine
Mirtazapine
Paroxetine
Sertraline
Trazadone
Venlafaxine
ANTISEMETICS
Metoclopramide
Ondansetron
Promethazine
ANTIFUNGALS (ORAL)
Fluconazole
Itraconazole
Nystatin Susp
Terbinafine
ANTIMIGRANE
Aimovig
Butalbital-APAP – Caffeine (max 60 / month)
Divalproex ER
Rizatriptan
Topiramate
Sumatriptan preferred
Ubrelvy
ANTINEOPLASTICS- IMMUNOMODULATING
Aromasin
Humira
Otezla
Dupixent
Embrel
Methotrexate
Methylprednisolone
Prednisone
Tamoxifen
Xeljanz

BEHAVIORAL HEALTH MEDS
Atomoxetine
Aripiprazole
Benzotropine
Divalproex
Fluvoxamine
Haloperidol
Lamotrigine
Lithium Carbonate
Olanzapine
Oxcarbazepine
Paliperidone
Quetiapine
Quetiapine XR
Risperidone
Topiramate
Ziprasidone
BONE METABOLIC AGENTS
Alendronate – preferred
Ibandronate
Vitamin D 400 – 50,000 Units
CARDIOVASCULAR (ACE INHIBITORS)
Benazepril
Captopril
Enalapril
Lisinopril (preferred)
Lisinopril / HCTZ
CARDIOVASCULAR (ARB)
Irbesartan
Losartan
Losartan / HCTZ
Olmesartan
Olmesartan / HCTZ
Telmisartan
Telmisartan / HCTZ
Valsartan
CARDIOVASCULAR (ALPHA BLOCKERS)
Guanfacine
Doxazosin
Prazosin
Tamsulosin
Terazosin
CARDIOVASCULAR (ANTITHROMBOTICS)
Aspirin
Brilinta
Clopidogrel
Eliquis
Enoxaparin
Prasugrel (Effient)

Warfarin
Xarelto
CARDIOVASCULAR (BETA BLOCKERS)
Atenolol
Carvedilol
Labetalol
Metoprolol Succinate
Metoprolol Tartrate
Propranolol
Sotalol
CARDIOVASCULAR (CA CHANNEL BLOCKER)
Amlodipine
Diltiazem
Nifedipine
Verapamil
CARDIOVASCULAR (DIURETICS OTHER)
Bumetidine
Chlorthalidone
Eplerenone
Furosemide
Hydrochlorothiazide
Spirolactone
Torsemide
Triamterene / HCTZ
CARDIOVASCULAR (DYSLIPIDEMICS)
Atorvastatin
Cholestyramine
Ezetimibe
Fenofibrates 48mg, 54mg, 145mg, 160mg
Gemfibrozil
Lovastatin
Lovaza
Omega 3 Fish Oil 1000mg
PK9 Inhibitors (Repatha / Praluent)
Pravastatin
Rosuvastatin
Simvastatin
CARDIOVASCULAR (OTHER)
Amiodarone
Clonidine
Flecainide
Hydralazine
Isosorbide
Midodrine
Minoxidil
Nitrostat
DENTAL
Amoxicillin
Benzocaine 20% gel

Chlorhexidine
Clindamycin
Ibuprofen
Magic Mouth Wash
DERMATOLOGICAL – TOPICAL ANTIBIOTICS
Bacitracin
Clindamycin Solution / gel
Metronidazole Gel / cream
Mupirocin cream
Neosporin
Silver Sulfadiazine
DERMATOLOGICAL – TOPICAL ANTIFUNGAL
Ciclopirox 1% nail lacquer
Clotrimazole cream
Clotrimazole – Betamethasone
Fungi Nail (undecylenic acid)
Lotrimin powder
Miconazole cream
Nystatin powder, cream
Nystatin – Triamcinolone cream
Tinactin cream
DERMATOLOGICAL – CORTICOSTEROID HIGHEST TO LOWEST POTENCY
Clobetasol propionate cream / oint / lotion I
Betamethasone dipropionate oint 0.05% II
Betamethasone dipropionate cream 0.05% II
Triamcinolone oint 0.1% III
Triamcinolone cream 0.5% III
Triamcinolone cream 0.1% IV
Triamcinolone cream 0.025% V
Fluocinolone 0.01% VI
Hydrocortisone 2.5% VI
Hydrocortisone 1% VII
DERMATOLOGICAL – TOPICAL – OTHER
Ammonium Lactate Cream / lotion
Anti-itch lotion
Benzoyl Peroxide Cream / wash
Compound W
Fluorouracil cream
Tretinoin 0.05% gel
Selenium Sulfide lotion or shampoo
Urea Cream
DIABETES ORAL
DPP4 Inhibitors + SGLT2 Inhibitors (Q-tern / Glyxambi)
DPP4 Inhibitors (Januvia)
DPP4 Inhibitors + Metformin (Janumet XR)
Glimepiride
Glipizide

Glyburide
Glyburide / Metformin
Metformin
Semaglutide (Oral GLP1) Rybelsis
SLGT Inhibitors (flozins) Invokana/Jardiance / Farxiga
SLGT Inhibitors + Metformin (Invokamet)
Test Strips / Glucometers / Lancets / lancing devices
DIABETES INJECTABLE
Basaglar
Lantus
Levemir
Toujeo
Tresiba
GLP-1 Agonists (tides) Trulicity, Ozempic
Humulin N
Humulin R / Novolin R
Humulin 70/30
Humalog 75/25
Humalog / Novolog
GASTROINTESTINAL – DIGESTIVE
5-Aminosalicylates
Amoxicillin / Clarithromycin / Omeprazole
Citrucel
Dicyclomine
Docusate / Docusate Senna
Esomeprazole
Famotidine
Fibercon
Hyoscyamine
Lactulose
Loperamide
Metoclopramide
Omeprazole
Pancreatic Enzymes
Pantoprazole
PEG powder laxative
Pepto Bismol tab
Simethicone tab
Sucralfate tablets
GENITOURINARY AGENTS
Doxazosin
Dutasteride
Toviaz
Finasteride
Hyoscyamine oral / sublingual
Myrbetriq
Oxybutynin ER

Prazosin
Phenazopyridine 95mg
Sildenafil
Tadalafil
Tamsulosin
Terazosin
Tolterodine ER
Ursodiol
GOUT TREATMENT
Allopurinol
Colchicine 0.6mg
Indomethacin
HORMONAL AGENTS / ENDOCRINE
Anastrozole
Bicalutamide
Conjugated Estrogens (Premarin) tablets
Desmopressin
Dexamethasone
Estradiol tablets, vaginal cream
Fludrocortisone
Hydrocortisone
Letrozole
Levothyroxine
Liothyronine
Medroxyprogesterone
Methimazole
Norethindrone
MUSCLE RELAXANTS
Baclofen
Cyclobenzaprine
Methocarbamol
OPHTHALMIC (ANTIBIOTICS)
Bacitracin / Polymixin oph oin
Ciprofloxacin Opth Soln
Erythromycin Opth Oint
Gentamycin Opth Soln
Neomyc / polymyxin / Dex Opth oint / Soln
Ofloxacin Opth Soln
Tobramycin Opth Soln
Vigamox
OPHTHALMIC (GLAUCOMA)
Azopt
Brimonidine 0.2%
Dorzolamide / Timolol
Timolol
OPHTHALMIC (OTHER)
Anti-inflammatory eye drops (NSAID)
Anti-inflammatory eye drops (steroidal)
Tears

Antihistamine eye drops
OTIC
Ciprodex
Ear Wax Removal Kit
Neo / poly / dex Opth for Otic use
Ofloxacin Opth for Otic use
RECTAL AGENTS
Fleet enema
Glycerin Supp
Hydrocortisone supp
Hemorrhoidal Oin
RESPIRATORY (ANTIHISTAMINES)
Diphenhydramine
Cetirizine
Fexofenadine
Loratadine
Meclizine
RESPIRATORY (COUGH & COLD)
Benzonate
Mucinex, Mucinex DM
RESPIRATORY (INHALED LAMA)
Incruse Ellipta – Umeclidinium
Spiriva Respimat – Tiotropium
RESPIRATORY (INHALED COMBINATION)
LABA–Corticosteroid Advair, Advair HFA, Breo
LABA – LAMA Anoro
LABA-LAMA-Corticosteroid Trelegy
RESPIRATORY (INHALED CORTICOSTEROIDS)
Arnuity Ellipta 100mg
Flovent HFA44 and 110
RESPIRATORY (INHALED LABA)
Serevent Diskus
Striverdi Respimat
RESPIRATORY (INHALED SABA)
Albuterol
RESPIRATORY (INHALED NASAL)
Azelastine
Beclomethasone (Qnasal)
Fluticasone Preferred
RESPIRATORY (NEBULIZATION)
Albuterol 0.83%
Albuterol / Ipratropium 2.5mg / 0.5 mg
Budesonide 0.25mg / 0.5mg
Ipratropium 0.2mg / ml
Yupelry
RESPIRATORY (OTHER)
Methylprednisolone Dose Pack
Montelukast

Mucinex
Prednisone
SLEEPING AID
Melatonin
SMOKING CESSATION
Bupropion SR 150mg
Nicotine Patches
VACCINATIONS
Covid 19 (Moderna) booster
Pevnar 20
Quadrivalent Flu Vaccine (in season)
Tdap (Adacel)
Shingrix
VITAMINS / MINERALS / SUPPLEMENTS
Acidophilus
B-1, B-6, B-12, B-complex
Biotin
C vitamin
Calcium Supplements
Co Q-10
Cyanocobalamin Inj
D-3 vitamin 400, 1000, 2000, 5000 and 50,000 iu
Digestive enzymes
Ferrous Sulfate
Fiber lax (polycarbophil)
Fiber therapy (methylcellulose)
Fish Oil
Folic acid
Glucosamine / Chondroitin
Potassium
Magnesium
Melatonin
Multivitamins, MVI with minerals
Niacin
Psyllium Fiber
Zinc